AL RTINSTT 2 02 S (P
W%

R 1
Zas FGV IFFCO

MARA

INDUSTRIAL TRAINING FIELD REPORT

Name : Muhammad Izzham Bin Ibrahim
Programme: Diploma In Chemical Engineering (EH110)
Student ID : 2018256938

LI Duration : 1 March 2021 — 16 July 2021

LI Supervisor : Abdul Razak bin Mohammed

Company Address: Lot 596, Lebuh Raja Lumu, Pendamaran Industrial
Estate, 42009, Port Klang, Selangor



TITLE PAGES
NO.
1.0 | INTRODUCTION 1
2.0 | BACKGROUND OF COMPANY
2.1.1 ORGANIZATION CHART 2
2.1.2 COMPANY VISION AND MISSION 3
2.1.3 CORE BUSINESS 3
2.1.4 HISTORY OF THE COMPANY 3
2.2 PROCESS FLOW 4-13
2.3 DAILY ACTIVITY/WEEKLY ACTIVITY 14-18
2.4 MINI PROJECT 19-20
3.0 | CONCLUSION 21
4.0 | APPENDIX 22-40




1.0 INTRODUCTION
[...]
8.1.2.2 Aerobic Bacteria grow and form particles that clump together:

8.1.2.2.1 These particles (flocs) are allowed to settle to the bottom of the clarifier, leaving a
relatively clear liquid free of organic material and suspended solids after aeration

process.

29



8.2 Factors affect Activated Sludge Growth Rate:

8.2.2 Nutrients:
8.2.2.1 CeoHg7023N12P (Formulation are approximations and may vary with time and species).

8.2.2.2 Important for bacteria growth and metabolic activity.
8.2.2.3 Nutrient deficiency can cause BOD/COD removal efficiency drop.

8.2.3 pH:
8.2.3.1 Acidic (low pH) or alkaline (high pH) condition can adversely affect microorganism

growth and survival.
8.2.3.2 Enzymes which regulate the biochemical reaction in bacteria are very pH dependent.

8.2.4 Dissolved Oxygen Level:

8.2.4.1 Aerobic Bacteria need O, to convert food into energy for their growth.
8.2.5 Temperature:

8.2.5.1 High effect on the rate of cell growth.

8.2.5.1.1 Anincrease in temperature (within the range of temperature that bacteria can grow)
doubles the rate of microbial growth.

8.2.5.2 Temperature increase, < Oz dissolved in water.
8.2.5.2.1 Oais less soluble in warm water than in cold water.
8.2.6 Organic Loading (BOD/COD and Flow rate):

8.2.6.1 High flows can shorten the time necessary for the full treatment of wastewater.
8.2.6.2 Extremely high flows can wash microorganisms out of the plant through the final
clarifier.

8.2.7 Presence of Toxins:

8.2.7.1 Depending on concentration of toxic material microorganisms couid be destroyed or
their metabolic rates affected.
8.2.7.2 Examples of Toxin:

8.2.7.2.1 Inorganic matter (copper, lead and silver).
8.2.7.2.2 Surfactants.
8.2.7.2.3 Phenaols.

30



9. Wastewater Treatment Process.

9.1 From discharge point 1-7/ drain waste:

From Discharge Point 1-7/ drain waste:

Description

[ Drain Waste |

Incoming wastewater treatment that flow
into the wastewater treatment plant from
raw influent.

Y
[ Green Tank \

Green tank are used for catchment of all
raw influent from plant before release to
collection pit.

4
I Collection Pit [

Function: To mixing all waste from chemical
plant, cooling tower and drain.

Control: Level.

9.2 From Chemical Plant:

From Chemical Plant:

Description

Chemical Plant

Incoming wastewater treatment that flow
into the wastewater treatment plant from
Soft Qil influent.

y
Cooling Tower

Function: To decrease temperature of
wastewater from 80 to 40°C.

Control: Temperature.

Y

Function: It is used to separate Oil &
Grease.

Separator/
Skimmer Control: pH, flowrate, Oil & Grease, COD
and suspended solid.
Function: Buffer B is a holding tank influent
v from soft oil wastewater.
Buffer B Control: pH, Oil & Grease, COD and
suspended solid.
Function: To mixing all waste from chemical
; plant, cooling tower and drain.
Collection Pit

Control: Level

9.3 From Collection Pit:

31




From Collection Pit:

Description

Function: To mixing all waste from chemical
plant, cooling tower and drain.

$———>i Collection Pit
Control: Level
Function: To homogeneous the pH, COD,
I suspended solid, BOD and Oil & Grease.
{ Buffer A

Control: Level, pH and Oil & Grease.

h 4
Chemical Tank ]

Function: To neutralize pH value and
coagulant and flocculent process.

Control: pH, level and flowrate.

v
~———  DAF

Function: It is used to clarifier wastewater by
the removal of suspended matter such as oil
or solids.

Control: Flow, Oil & Grease and level.

h 4
—o{ Aeration Tank 1 ‘

[ Aeration Tank 2 ]

RAS

y
\ Aeration Tank 3 '

Function: Process involved activated carbon
where contain microorganism to digest any
remaining pollutant and contamination.
Aeration alone helps oxidize organic and
inorganic  substance found in the
wastewater by lowering down BOD and COD
values. Activated sludge system are the key
to the biological process that contain
mixture of fungi, bacteria, rotifer and
protozoa maintained in suspension by
aeration mixing.

Control: DO, MLSS, MLVSS, BOD, COD,
SV30, pH and Oil & Grease.

v

Screw Filter |<=J Clarifier I

WAS

Function: To separate of purified effluent
from the biological sludge take place.

Control: DO, flow, level and separation of
floc.

\ Holding Tank

Function: To separate of purified effluent
from the biological sludge take place.
Control: DO, flow, level and separation of
floc.

32



Function: It is used to filter suspended solid
. and do polishing when the filter pressure
| Sand Filter become high.

Control: Suspended solid.

Function: Act as small storage tank before
treated water discharge into drainage
v system/river.

Final Discharge

Control: COD, BOD, TSS, Oil & Grease and

pH.
10. Capacity Tank of Wastewater Treatment:
Bil Description Capacity
1 | Collection Pit 3.24m3
2 | Buffer B 127.1m3
3 | Chemical Treatment 6.13m3
4 | DAF Tank 10.8m?
5 | Buffer A 49.88m3
6 | Aeration Tank 1 74.86m?3
7 | Aeration Tank 2 78.42m?3
8 | Aeration Tank 3 424.7m3
9 | Secondary Clarifier 19.75m3
10 | Holding Tank 10.69m?
11 | Sand Filter 3.53m3
12 | Sludge Tank 1.57m?3
13 | Belt Press 3m3/day

Total capacity of wastewater for a day: 810.67 m3.

11. Operation of Wastewater Treatment.

11.1 Incoming Waste

11.1.1 Incoming Waste from discharge point:

11.1.1.1 Incoming waste from discharge point from plant will enter Green Tank 1.

11.1.1.2 Wastewater inside Green Tank will discharge waste if achieve high level by opened
the actuator discharge point valve the waste will flow out by gravity flow and enter

collection pit.
11.1.1.3 Wastewater flow going out are monitored.

33



11.1.2 Incoming Waste from Chemical Plant:

11.1.2.1 Incoming waste from Chemical Plant will enter cooling tower.

11.1.2.2 Cooling tower are used to decrease temperature of wastewater before enter
separator.

11.1.2.3 Separator are used to separate Oil & Grease maximum at 100 ppm and then control
the pH between 5.5 to 9, COD maximum at 100 ppm and suspended solid maximum
at 200.

11.1.2.4 Challenge for chemical waste are inconsistent of pH between 5.5 to 9, not efficient,
inconsistent flow and COD level higher than limit.

11.1.2.5 Waste from Separator are discharge by monitoring the flow and transferring the
waste to Buffer B by opened the actuator discharge valve and then start the pump
to transfer the waste that already separate from Separator to Buffer B.

11.1.2.6 Challenge for separator are insufficient storage of Oil & Grease collected.

11.1.2.7 Due to accumulation of solid and Oil & Grease Buffer B are used to control pH, Oil &
Grease, COD, and suspended solid at temperature below 40°C.

11.1.2.8 Wastewater inside Buffer B then transferred to collection pit by using the pump. The
flow of wastewater enter collection pit will be monitored.

11.1.3 Incoming Waste from Cooling Tower:

11.1.3.1 Incoming wastewater from cooling tower enter directly to collection pit by
monitoring the flow that enter collection pit.

11.2 Collection Pit and Buffer A.

11.2.1 Switch on agitator at collection pit.

11.2.2 Wastewater level that enter collection pit are monitored.

11.2.3 Collection Pit are used to mixing all waste from chemical plant, drain and cooling
tower.

11.2.4 Then, overflow of wastewater in collection pit will discharge to Buffer A by open
discharge pump and switch on the pump.

11.2.5 Buffer A are used to homogeneous the pH, COD, suspended solid, BOD and Qil &
Grease.

11.2.6 Level inside Buffer A are monitored manually between 50 to 80% and pH sensor at 5.5
to 7.5 every 2 hours.

11.2.7 Temperature control of wastewater is attained by mixing the influent with the other
influent to bring down the temperature differences.

11.2.8 Oil & Grease manually visually control from Buffer B and collection pit to prevent any
entry into the wastewater treatment system.

11.2.9 Ensure mixer agitator are always functioning to prevent septic.

11.2.10Then, wastewater from Buffer A discharge to chemical tank by open the actuator valve
and start the pump to transfer wastewater to chemical tank.

34



11.3

11.3.1

11.3.2

11.3.3

11.3.4

11.3.5
11.3.6

11.3.7

11.3.8

11.3.9

Chemical Tank.

Wastewater from Buffer A then enter chemical tank at flowrate 8Mt/hr.

Influent in chemical tank are analyze by sending sample to lab.

To maintain the pH of influent at pH 7.0-8.5 inside chemical tank by dosing caustic
soda or NaOH are used to increase the alkalinity of the waste if it below pH range of
5.5 using dosing pump.

Citric acid are used in powder form are manually setting the quantity if the pH range
exceeded above pH values of 7.5.

To control flowrate into the Aeration tank and to determine the loading COD (kg/day).
COD loading=Concentration (Kg/m?®)xflowrate (m3/day). COD concentration
determined from daily analysis and flowrate based on flowmeter.

Then, chemical tank level are monitored at level of 80%. Next, switch on the 3 nos
agitator if level achieve 80%.

After that, switch on dosing pump for coagulant and setting the quantity. Coagulant
is used to destabilizes particles through chemical reaction between coagulant and
colloids and bring out the impurities from the wastewater.

Then, switch on dosing pump for polymer and setting the quantity. Polymer are used
after the coagulation and aid the flocculation process to form bigger flocs and settled
to form sediment.

11.3.10 The mixer are set to slow mixing to avoid shearing force applied on the flocs. The

dosing for chemical is determined by using jar test experiment to get optimal dosing
of both coagulant and flocculent this is done by if there is any changes incoming
influent from both Soft oil in Buffer B or raw influent from collection pit.

11.3.11 The pH reading are monitor to achieve target of pH 7 to 8 and monitor the overflow

11.4

11.4.1
11.4.2
11.4.3
11.4.4
11.4.5
11.4.6
11.4.7
11.4.8
11.4.9

of wastewater to DAF tank.
Dissolved Air Flotation (DAF).

Wastewater from chemical plant enter DAF tank.

DAF tank are used to make sure the flocculation process take place without fail.
Level are monitored at 80% of tank.

Switch on circulation pump.

Switch on air valve for AMV.

Switch on scrapper.

Ensure the scrapper functioning all the time.

Switch on discharge valve to holding tank.

Switch on discharge to collection pit (recycle).

11.4.10Switch on discharge sludge valve and pump to screw press.
11.4.11 Then, wastewater enter the holding tank.
11.4.12 From holding tank waste then enter the aeration tank by open discharge valve to

aeration tank 1 and switch on discharge pump when level at medium and high level
and switch off the pump when level reach low level.

35



11.4.13 All the lighter suspended matter which include Oil & Grease flow into the oil recovery
tank and inform to soft oil operator to be manually recovered by pumping it into
intermediate bulk container or IBC tank.

11.5 Aeration Tank 1, 2 and 3.

11.5.1 Wastewater from DAF tank are pump to the Aeration Tank where it is mixed with

bacteria.

11.5.2 Aeration tank are used to established healthy biomass to optimize COD and Oil and
Grease degradation.

11.5.3 Air diffused in the tank to supply the oxygen required for bacteria which performs the
biological degradation of pollutants.

11.5.4 This system involve recycling of the sludge settle to the bottom of the clarifier and
back to aeration 1, 2 and 3.

11.5.5 The number of suspended microorganism is monitored calculation of Mixed Liquor
Suspended Solid/ Mixed Liquor Volatile Suspended Solid (MLSS/MLVSS) on each
aeration tank and maintain around 400 mg/L.

11.5.6 Blower are introduced into aeration tank and the bubble diffuser to increase the
surface area for efficient diffusion of oxygen to wastewater and also to prevent
septic.

11.5.7 The level of dissolve oxygen in the aeration tank and monitored manually by the
operator.

11.5.8 Monitor the level, DO and pH of wastewater in Aeration tank 1.

11.5.9 Ensure COD loading into Aeration Tank 1 less than 3500 mg/L.

11.5.10 Ensure the pH within 7.0 to 8.5 for effective bio-degradation process.

11.5.11 Switch on the air valve and blower.

11.5.12 On valve and discharge pump to Aeration tank 2.

11.5.13 Monitor the level, DO and pH of wastewater in Aeration tank 2.

11.5.14 Switch on air valve and blower.

11.5.15 On valve and discharge pump to Aeration tank 3.

11.5.16 Switch on air valve and blower.

11.5.17 Monitor the level, DO and pH of wastewater in Aeration tank 3.

11.5.18 Level of Aeration Tank 3 need to monitored consistently to avoid overflow especially
when shock load.

11.5.19 Switch on discharge pump to clarifier and monitor the flow of wastewater inside tank.

11.5.20 Parameter control in Aeration tank are pH between 7-8, DO between 2-4 ppm, <LSS
over 3500 ppm, MLVSS over 3000 ppm, COD, BOD, SV 30 between 350-700 ppm, Qil
& Grease SV30 maintain at 50%.

11.5.21 MLSS, pH, DO, SV30, NH; and PO, are checked daily and microorganism ratio and
MLVSS are checked weekly for aeration tank.

11.5.22 MLSS are maintained by monitor the RAS from secondary clarifier.

11.5.23 Adjust or monitor the flowrate of effluent from Aeration tank 3 to primary clarifier.

11.5.24 Culture the bacteria if needed for 8 hours.

11.5.25 To ascertain COD loading and then analyze NHs and PO4 every morning.

36



11.5.26 Dose for macro and micro nutrients (MAP) or urea for C:N:P stabilization (if
necessary), -C:N:P=100:5:1.

11.5.27 If COD larger than 3500 mg/L, flowrate from Buffer A are adjust to Aeration Tank 1 to
reduce incoming flow.

11.5.28 Challenge in aeration tank are inconsistent of MLSS are less than 3500 ppm,
inconsistent of MLVSS are less than 3000 ppm and SV30 are less than target or
required due to low of MLSS.

11.5.29 Conduct test for SV30, DO and pH using instrument provided, if SV30 are 50% more
the wastage or dewatering sludge need to run, DO larger than 2.0mg/L and pH larger
than 7 if less or over add caustic soda (NaOH) or Sulphuric Acid (H2SO0.) respectively.

11.6 Clarifier Tank.

11.6.1 Wastewater from Aeration Tank 3 enter clarifier tank and monitor the level of
clarifier tank.

11.6.2 Overflow from clarifier tank enter to holding tank.

11.6.3 Secondary clarifier is where the separation are purified then recycled to aeration
tank as returned activated sludge to ensure enough microorganism in the basins.

11.6.4 It is used to optimize sedimentation of MLSS and can be determined physically by
conducting SV30 test (sludge volume 30 minutes test).

11.6.5 Parameter control in clarifier tank are separation of floc.

11.6.6 Challenges in handle clarifier tank are floc bulging.

11.6.7 Dissolved oxygen level are monitor for wastewater inside clarifier tank.

11.6.8 Flow level inside clarifier tank are also monitor.

11.6.9 Switch on discharge valve for returned activated sludge (RAS)/waste special
management (WAS) pump.

11.6.10 RAS then recycle to Aeration Tank 1, while WAS are enter screw filter for sludge
waste special management whereas the supernatant (clear water) will be discharge
out fall chamber.

11.6.11 Physically the supernatant should be clear water.

11.6.12 Need to check physically of effluent discharge such as clear, murky or pin-floc.

11.6.13 Need to check RAS pump in operation with flowrate of 70% to 1005 of incoming
effluent.

11.6.14 At holding tank, level are monitor and when level reach high level switch on
discharge pump for wastewater to enter sand filter.

11.7 Sand Filter.

11.7.1 Wastewater from secondary clarifier then overflow to holding tank before pumped

into the sand filter.
11.7.2 The sand filter is used to filter suspended solid and do polishing when the filter

pressure become high.
11.7.3 Frequent backwashing is required to remove the accumulated suspended solid in the

media bed.

37



11.7.4 Sand filter can remove 10% suspended solid in wastewater.

11.8 Final Discharge.

11.8.1 Final discharge point is act as small storage tank, whereas before treated water will
be discharge into drainage system/river.

11.8.2 Effluent sample is taken at this point to check the following parameter at the QA lab
on a daily basis follow DOE Standard B:

11.8.2.1 COD must comply with Standard B, < 200 mg/L.